
7
1

6
5

8
10 11

2 43

 9 14 15

13

12

7

1

6

5

8

2

4

3

Antenna Body

M-type Stand -2 pcs

M8 Spring washer - 2 pcs

M8X12 screw - 2 pcs

Steel tube -1 pcs

M8 washer - 4 pcs

M8X110 screw - 1 pcs

M8 nut - 3 pcs
 9

14

15

10

11

13

12

M8X16 screw - 2 pcs

M6X12 screw - 4 pcs

M6 washer - 4 pcs

Triangle stand

Main stand

Screw - 2 pcs

Plastic conical anchor - 2 pcs

Hose Clamp 2-1/2"16

16

Wall Mounting

Pole Mounting

Mounting instruction for antenna ANT-N-D-13/15-dual
                                Order Nr. 600513

Page 1/1

  Funkwerk Enterprise Communications GmbH - Suedwestpark 94 - 90449 Nuremberg - Germany
  Phone: +49 - 180 300 9191 0
  Fax: +49 - 180 300 9193 0
  E-Mail: info@funkwerk-ec.com - www.funkwerk-ec.com

assembly drawing 600513

18.05.2005
Subject to technical
alterations


